
City of Escanaba
Wastewater System Improvements
Michigan Clean Water State Revolving Fund Project Plan (2023)
Volume 1 – Report Body (FINAL)

22-0290

April 26, 2023

1211 Ludington Street
Escanaba, MI 49829



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 i April 2023

TABLE OF CONTENTS
LIST OF TABLES....................................................................................................................................................................... iii

LIST OF FIGURES..................................................................................................................................................................... iv
[...]
dunes of the area. The period of glaciation was followed by a period of erosion. The uplift of land after the last ice

age formed the present shoreline of the area.

There are several alvar landscapes within Delta County and Escanaba that were formed during the late Ordovician

and early Silurian periods when Michigan was covered in inland seas. Limestone was formed into flat, horizontal

layers of rock, which can be seen very clearly on the banks of the Escanaba River where the soil has eroded to

expose the bare rock. This type of landscape has thin to no soil and, as a result, sparse grassland vegetation. Often

flooded in the spring, and affected by drought in the summer, alvars support a distinctive group of prairie-like

plants. This stressed habitat supports a community of rare plants and animals, including species more commonly

found on prairie grassland. Lichens and mosses are common while trees and shrubs are absent or severely stunted.

Soils

USDA Natural Resource Conservation Service (NRCS) published their Soil Survey of Delta County. General soil

classifications and estimated percentage of the service over which they survey show their dominance can be found

in Appendix C.

Agricultural Resources

Nearest farm or farmland is approximately three miles from the vicinity of the Service.



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 11 April 2023

Fauna and Flora

The Service Area is residential and commercial in nature with private lawn areas and parking lots or driveways.

Airways and Airports

The Delta County Airport is less than a half-mile (2,000 feet) south of the Escanaba WWTP. Minimal impact on

airways and airport however, crane location during construction will meet FAA guidelines and a Tall Structures

Permit will be required if appropriate.

Land Use

Delta County has approximately 1,173 square miles of area, 211 miles of Great Lakes shoreline, 514 miles of

rivers/streams, nearly 6,000 acres of inland lakes and ponds, and nearly 310,000 acres of public recreation land.  The vast

majority of the land areas in Delta County are forested. Land use in the study area is a mixture of residential, commercial,

industrial, open space district, civic/institutional, and transportation. The land use map for the City is located on Figure 4.



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 12 April 2023

Figure 4. Land Use



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 13 April 2023

Population Projections

The City of Escanaba and surrounding areas have experienced population loss in past decades. Table 1 reports census

numbers in the prior four decades and forecasts a population stabilization in the near future. The wastewater service area

has potential for a slight population increase if future development in Wells Township pushes a need for municipal type

wastewater service.

Table 1. Population Projections

Entity (a) 1980 1990 2000 2010 2020 2030 2040

City of Escanaba 14,830 13,705 13,119 12,616 12,450 12,450 12,450

Delta County 38,947 37,780 38,520 37,069 36,903 36,903 36,903

Wells Township 5,181 5,159 5,044 5,115 5,160 5,160 5,160
(a) 1960 to 2020 based on published US Census figures

2020 to 2040 assumes population stabilizing as economy stabilizes after nationwide recession

Economic Characteristics

The City of Escanaba is the County’s seat of government. The extensive lakeshore includes a commercial port facility,

modern marina, and large public park areas. Trunklines US-2/41 and M-35 converge in the City. The Canadian National

and Escanaba and Lake Superior railroads provide service within and through the City. The area’s major employers and

their approximate number of employees is listed in Table 2. Major Employers of Project AreaTable 2 on the following page.



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 14 April 2023

Table 2. Major Employers of Project Area

Employer Number of Employees

Hannahville 1,084

Verso Corporation 1,000

OSF St. Francis Hospital 603

Escanaba Schools 434

EMP 400

Walmart 400

Bay Collage 275

Bishop Noa 150

Elmers 150

City of Escanaba 110

Andex 85

Existing Facilities

The City of Escanaba owns and operates its wastewater system. The City provides water and wastewater service to

residential and commercial customers within the City and an immediately adjacent portion of Wells Township. Escanaba

began providing municipal sewer service to its residents around 1890 with the first iteration of the WWTP constructed in

1932.

Wastewater Collection system

Escanaba’s wastewater collection system consists of approximately 72 miles of 6 to 36-inch collector and interceptor

sewers along with seven pump stations serving over 8,200 acres of residential, commercial, and light manufacturing

customers. Most of the collector sewers are located on developed City street or alley rights-of-way with interceptor sewers

more typically cross-country.

The downtown business area and surrounding residential areas have sewers aged 75 to 100+ years old totaling

approximately half of the collection system. Other older residential areas are 50 to 75 years old totaling approximately a

quarter of the system.

Collection system makeup is summarized in Table 3 on the following page and a map of the system in Figure 5.



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 15 April 2023

Table 3. Collection System Description

GRAVITY SEWER

Size (in.) Length (ft) Inch-Miles Size (in.) Length (ft) Inch-Miles

48 244 2 12 36,535 83

36 7,925 54 10 32,815 62

30 12,187 69 8 244,073 370

27 2,914 15 Total Mains 388,453 838

24 7,464 34

21 8,395 33

18 23,409 80 4 to 6 Svc (a) 17,000 16

15 12,492 36 4 to 6 Svc (b) 183,000 173

(a) = connected to structures, (b) = est. connected to sewers
(a) + (b) = (5,700 customers @ 35 ft each)

FORCE MAIN

Size (in.) Length (ft) Size (in.) Length (ft)

16 4,278 6 937

1.5 to 3 4,633

1.5 to 3 4,633

PUMP STATIONS

No / Asset ID Name Location Pumps

PS001/PLUD Ludington St. Ludington St at Lakeshore Dr 1,100 gpm 1,100 gpm 2,000 gpm

PS002/PLSD Lakeshore Dr. Lakeshore Dr at 16th Ave So 400 gpm 400 gpm

PS003/P9TH N. 9th St No 9th St at 1st Ave No 95 gpm 95 gpm

PS004/PCNW CNW RR RR at 26th St & Danforth Rd 750 gpm 1,500 gpm

PS005/P23RD 23rd Ave S. 23rd Ave So at So Lincoln Rd 150 gpm 350 gpm 350 gpm

PS006/PSP Sand Point Sand Point at Water Plant Rd 300 gpm 300 gpm

PS007/P5TH N. 5th St. No 5th St at Ludington St 95 gpm 95 gpm



Hendricks, Ashley
Typewriter
220290

Hendricks, Ashley
Typewriter
FIGURE 5. EXISTING WASTEWATER SYSTEM AND FACILITIES

Hendricks, Ashley
Typewriter
FIGURE 5. EXISTING WASTEWATER SYSTEM AND FACILITIES



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 17 April 2023

Ludington Street Lift Station

The Ludington Street Pump Station is located on the east end of Ludington Street (Escanaba’s primary downtown business

area street) near the shore of Little Bay de Noc and across the street from the City’s Municipal Dock (see Figure 5).  The

station serves a mix of residential and commercial customers in and around the City’s core business district.  The service

area also includes much of the City’s older south side neighborhoods.  The tributary area can be seen in the flow

monitoring maps prepared for the SSES report (Figure 3 in Appendix D.3.).

Constructed in 1931 and 1932, the station has had major rehab work in 1959 and 1991.  The station now serves

approximately 440 acres including a mix of residential and other (commercial, government, education, religious) users.

The Ludington Station itself is a 25 by 21 ft brick over concrete building.  A 19 by 8 ft wet well is located along the west

side of the building along with a manually cleaned bar screen area.  Pump controls are located on the first floor which is

open with balcony to the pump floor below.

The pump floor has three horizontally mounted, dry pit type, end suction sewage pumps (ITT A-C) rated at 1100, 1100,

and 2000 gpm.  Drawdown testing done in 2017 as part of the City’s SAW funded Asset Management Program confirmed

the approximate output.  Firm pumping capacity (largest pump out of service) is approximately 1,500 gpm.

An on-site emergency generator is housed on the east side of the pump station building.  The station discharges to a 16-

inch ductile/cast iron force main primarily following Lakeshore Drive south to 7th Ave S then one to one and a half blocks

west to discharge to a gravity sewer manhole at 7th Ave S and S 10th St.  Lakeshore Drive is the easterly boundary of the

City’s expansive lakeside Ludington Park.

Wastewater Treatment Plant

The WWTP is a 2.2 MGD conventional activated sludge facility including influent screening and flow measurement, aerated

grit removal, primary settling, chlorine disinfection, and anaerobic digestion for biosolids stabilization. The WWTP

processes are summarized in Table 4. The WWTP site is shown In Figure 6. Wastewater Treatment Plant Site.



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 18 April 2023

Table 4. Wastewater Treatment Plant Description

Design Loading Criteria:
Design Average Annual Flow Loading 2.2 MGD
Organic Loading (BOD5) 153 mg/L or 2,807 lb/day
Solids loading (TSS) 170 mg/L or 3,119 lb/day
Phosphorous 3.8 mg/L or 73 lb/day

Unit Process Descriptions:

Screening
Automatic fine screening with washer compactor; Two screens: ¼ -inch fine screen and 1-
inch bar screen, 10.0 MGD capacity at 30 percent blinding, mechanical horizontal rotary
screw type compactor with constant bagging system

Raw Sewage
Pumping

Four dry pit submersible pumps with 2,100 gpm at 50 ft TDH, firm system capacity of raw
sewage pumping is 9.0 MGD

Grit Removal Vortex grit, with inclined screw dewatering with 10.0 MGD peak capacity or 3.5 min
detention at 2.2 MGD

Primary Settling
Tanks

Two circular tanks (62 ft inside diameter by 14 ft SWD)
Detention time at design average flow of 2.2 MGD is 6.9 hrs
Overflow rate of 1,200 gal/ft2/day at design peak flow
BOD5 reduction of 50 percent and TSS reduction of 80% with chemical addition

Primary
Equalization

354,000-gallon rectangular concrete equalization basin and vertical mixer aerator that
provides redundant CSAS tank or automated drain control valve directs excess flow back
to process

Secondary
Treatment

Contact stabilization activated sludge tank with vertical aerator mixer and selector tank:
stabilization tank is 308,000 gal with a detention time of 6.4 hrs at 50% RAS and selector
tank is 51,000 gal with a detention time of 22 mins at design average annual flow

Contact Tanks
and Aeration

BOD5 loading of 29.1 lb/1000 ft3 and firm aeration capacity of 2,400 scfm; four existing
fine bubble aeration diffuser grids within each contact tank

Final Clarifiers
Two circular tanks with 72 ft diameter by 14 ft SWD
Surface overflow rate of 890 gal/ft2/day at peak flow
Weir overflow rate of 16,026 gal/ft/day at peak flow

Chlorine Contact
Tank Existing tank provides 27 min detention time at 7.25 MGD

Digesters
(Sludge Storage)

Existing concrete tankage receives scum and sludge from both primary and
secondary treatment. New waste gas burner, with auto pilot ignition system

Outfall 12,800 ft of 24, 30, and 36-inch pipe with a theoretical capacity of 5.5 to 6.0 MGD



Hendricks, Ashley
Text Box
FIGURE 6. WASTEWATER TREATMENT PLANT SITE



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 20 April 2023

Fiscal Sustainability Plan (FSP)

Through historic established practices and programming developed via the State SAW funded asset management

planning, the City has addressed asset inventory, asset evaluation, water/energy conservation, and asset

maintenance/funding. Detailed information can be found in Appendix D.

Need for the Project

Orders or Enforcement Actions

The City is currently (Spring of 2023) in the process of working with EGLE and are negotiating a draft ACO.

Water Quality Problems

The ultimate goal of wastewater treatment is to protect the quality of the waters of State and protect the health of the

public. Reliable operation of the wastewater collection system within the City’s utility systems directly impacts the health

and safety of the City’s citizens and visitors. Deficient sewers can contaminate ground and surface waters and contribute

to the wastewater treatment facility’s ability to adequately treat wastewater. There are no known combined sewers in

the Escanaba system and the location of the last known collection system overflow was closed in 1992 (near Ludington

Street Pump Station).

The WWTP has received notices of water quality violations of percentage removal for TSS and CBOD5 associated with wet

weather events (see Appendix B for list). This project aims to reduce I/I in the collection system that should address the

alleged water quality violations and minimize the impact of future wet weather events.

There is a list of sewer backups in the service district provided in Appendix B from the last ten years’ service calls. These

are backups not only in the project locations, but upstream of the project locations. The project will implement

improvements that are expected to minimize backups and reduce the I/I that can affect backups.

Projected Needs for the Next 20 Years

The Capital Improvement Plan for the City (developed as part of the SAW Project) currently includes wastewater projects

allocated over ten year periods. Service area population has been stable for some time. Increased treatment capacity is

not a current goal of this Project Plan or any subsequent project.  Projected needs concentrated more on the system’s

reliability and replacement/enhancement of existing treatment systems to protect what is there now.  Further information

can be found in Appendix D.



2023 CWSRF Project Plan
Wastewater System Improvements

City of Escanaba

C2AE Project #22-0290 21 April 2023

If the downtown area of the City is to remain viable, then secure and reliable wastewater collection must be provided with

improvements to the Ludington Street Lift Station.  Continued viability of the City’s south side neighborhoods is also critical

to the historic nature and culture of the City. The tributary area is not expected to expand geographically over the 20 year

planning period.  However, infill is expected in the form of re-occupying or fully occupying business district buildings and

potentially replacing unused structures with hotel or other commercial uses (such as the former county jail and chamber

of commerce buildings). “Projected needs” in the form of recommended firm capacity for the Ludington Street Pump

Station is based on 2017 to 18 flow monitoring and 25-year, 24-hour peak flow model development.  Allowance is made

for fill-out of the business district as noted above.

Future Environment without the Proposed Project

The primary purpose of this project is to ensure the system is equipped to handle capacity for its existing and projected

flow rates and to continue to comply with its NPDES discharge permit requirements. The goal is to protect surface and

ground water quality and public health. Ability to reliably meet these goals moving forward would be adversely affected

without the project. The project will improve the system’s reliability and efficiency.

Continued utilization and livelihood of the downtown business district and adjacent residential neighborhoods is

dependent on reliable operation of the Ludington Street Pump Station.  Reliable operation includes security as well as

capacity with uninterrupted operation.  The downstream (East) end of the Ludington Street Pump Station Tributary Area

is adjacent to the shores of Little Bay de Noc making uninterrupted operation of the pump station critical to preventing